

Trevira	REPORT	Ariva
Application no.: 049144		Report-no.: T2004-2376-2
Article: 34893/1 Trevira CS		Typ: BS 5852 part 2 crib 5
Use: Furnishing fabric / upholstery fabric		Date of arrival: 15.07.2004
Customer: Trevira GmbH		Date of test: 19.07.2004 Passed: yes

Testreport according to BS 5852 part 2 Testing of the ignitability: Ignition source: crib 5

Clima storage(23°C/50%r.F.): > 72 h

Testroom: 21°C

Measurements and observations			Ignition sources	
			1	2
Ignition of the cover material	reached	[min:s]	-	-
Burning / melting through the cover material	reached	[min:s]	0:02	0:03
Ignition of the filling material	reached	[min:s]	1:30	1:20
Flame spread		yes/no	no	no
Burning through the filling material		yes/no	no	no
Smouldering through the filling material		yes/no	no	no
Flames reached one side of the specimen		yes/no	no	no
Smouldering > 100 mm		yes/no	no	no
Smouldering > 1 hour		yes/no	no	no
Burning > 10 minutes		yes/no	no	no
Flames go out after		[min:s]	3:35	3:00
Samples extinguished after		[min:s]	-	-
Smoke production		[min:s]	6:30	7:00
Destroyed (length/width/depth) area	seat	[mm]	110/140/70	90/140/70
	back	[mm]	410/120/60	410/110/40

* = whole thickness, if it is not the case -

Remarks: Testing on foam CMHR H3535C Fa. Veenendaal

Test result: no ignition

Prepared:


 Schenk

Approved:



K. Schenk
 stellv. Leiter der Prüfstelle

Trevira	REPORT	Arxiv
Application no.: 049144		Report-no.: T2004-2376-2
Article: 34893/1 Trevira CS		Typ: BS 5852 part 2 crib 5
Use: Furnishing fabric / upholstery fabric		Date of arrival: 15.07.2004
Customer: Trevira GmbH		Date of test: 19.07.2004
		Passed: yes

